Caution:

Don’t mark on the phantom with pen or leave
printed materials contacted on its surface.

Ink marks on the phantom will be irremovable.
PH-60 I

Tough Whole Body Phantom
"PBU-90 Rugged"

Instruction

manual

Contents

@ Please read before training

Generalinformation -+ -+ ceeeiinn P. 1~ P. 3

® Preparation

Assemb'y manual -+ -cccc il P.4~ P.9

L KYOTO KAGAKU co..LTp






Please read General information

Tough Whole Body Phantom "PBU-90 Rugged"

The PBU-90 is life-size human phantom with a life-size synthetic skeleton embedded in radiological
soft tissue substitute.

There are no metal parts that would impair realistic imaging. The joints, knees, elbows, shoulders
and hip-joints, are flexible and able to maintain the necessary positions.

The phantom is separable into 10 parts facilitating a variety of application. A positioning stand for
the head part comes with the set.

Specifications

4 )
Tough Whole Body Phantom "PBU-90 Rugged"

Intended application: Positioning phantom for plain radiography
Length: approx.165cm
Weight: approx. 50kg

Can be dismantled at: shoulders, elbows, hip joints, knees, neck
Embedded organs: lungs with vessels, heart, liver and kidneys

* The product has two 3mm dia holes made in the chest wall to prevent the damage caused
by atmospheric pressure change that may occur in transit.

Movable joints and their range of movement
Shoulders: rotate 360 degrees to back and forward, 180 degrees side-ways
Cubital joints (bilateral): bend inward up to 90 degree

Coxae (bilateral): rotate forward up to 90 degrees, then rotate outward up to
45 degrees each.

Articulatio genus (bilateral): bend up to 90 degrees.

Materials: Human tissue substitute (urethane, epoxy, etc.,)

Accessories: Positioning head stand 1 piece
Flat head screwdriver 2 piece
Sample images 1 set
Hand positioning belt 1 piece

Replacement parts: screws, patella bands.

HU numbers of each organ:
liver 70
kidney 30

* The Hounsfield numbers shown above are approximate figures of the calculated values and not actual measurement values.




Please read General information

A Please note

\
1) Contours of the bones are slightly modified from actual human x-ray image, to facilitate
clearer understanding.
2) Basically the phantom is designed to be radiographed under same setting as human body,
though, the joints areas may require some adjustment to have better image.
\- J

\

1) Do not make the phantom to take the position unintended by the manufacturer.
It may cause the breakage in the phantom if the joints are forced to bend or rotate to the
directions or degrees of angles outside of designed movable range.

2) Do not attempt to lift or carry the phantom if the head or limbs are attached to the trunk.
Detach the joints before moving to avoid the excessive force on the joints.

3) When the training with the phantom is not made for a while, pay attention to storage
condition (posture) of the phantom so as to avoid the burden to the connetion area. For
example, condition the head has been resting on the pillow for a while can cause the
breakage to the neck connection area.

4) Do not fasten the screws too tight.

5) The phantom is heavy and could cause damage not only to itself but to people or other
objects. When you need to handle the assembled phantom, always do it by two or more
people with utmost care.

6) Don’t mark on the phantom with pen or leave printed materials contacted on its surface.
Ink marks on the phantom will be irremovable.




Please read

General information

PBU-90 Components
Pa;ts Parts name QTY Pa;ts Parts name QTY
1 Head 1 21 Connector for left hip joint 1
2 Neck-head connection plate 1 22 | Supporting plate for right hip joint 1
3 Trunk 1 23 | Supporting plate for left hip joint 1
4 Right upper arm 1 24 Connector for right knee 1
5 Left upper arm 1 25 Connector for left knee 1
6 Right forearm 1 26 | Screw bolt for neck connection M12x40 | 2
Screw bolt for neck connection
7 Left forearm 1 27 M10x15 2
. . Screw bolt for shoulder connection
8 Right thigh 1 28 Screw bolt for parts # 2223 M 8x12 4
. Screw bolt for elbow joint
9 Left thigh 1 29 M 660 4
10 Right lower leg 1 30 Screw nut f&r:lbowpmt a
11 Left lower leg 1 31 Screw bolt for neck/hip joint M8x35 6
. Screw bolt for knee joint
12 32
Right patella 1 M12x18 4
13 Left patella 1 33 | Connection tape for the patellae | 2
Connector for shoulder A , .
14 (Right or left) 2 34 Height adjustment panel 1
15 Connector for shoulder B 5 35 |
(Right or left) Base pane 1
16 Connector for right elbow 1 36 Neck connector 1
(lateral side)
17 Connectorfor rl‘ght elbow 1 37 Neck connector fixture 1
(medial side)
Connector for left elbow
18
(lateral side) 1 38 Screw for fixture 1
Connector for left elbow
19
(medial side) 1 39 Screw bolt M6x18 2
20 Connector for right hip joint 1 40 Hand positioning belt 1




Assembly manual

The number indicated on the photos above correspond to the page
numbers in this manual.

@



Assembly manual

/
% The circled numbers in the assembly images are parts numbers on the components table
on page 3.
< NECK AND HEAD > 31)

1. Remove the three bolts for the neck
connection (part #26, #31) and
remove the neck head connection
plate (part #2) from the trunk.

@ Screw bolt Screw bolt
for neck for neck/hip
connection joint
M12x40 M8x35

[ Neck sub-assembly ]
2. Screw the neck head connection plate (part #2) on the head (part #1).

@)

Screw bolt for neck
connection
M10x15x2

[ Connection of the head and the trunk ]

3. Mount the assembled parts (parts #1 and #2) to the trunk and secure each side with screw bolts
(part #26 x 2 and #31 x 1).




Assembly manual

(
< ELBOWS >
Assemble u
pper arm parts (part‘# P
forearm parts (part #6 or 7) at jc and cight dlbow
Fix these parts with elbow conn r N (medaai side]
(part#16 or 18 and #17 or 19).
@ Screw bolt for m right
elbow joint M 6x60x4
Screw nut for
elbow joint M 6x4
Left and right
UppEr arm
Connncror for lofy
aml Hght elbos
{latarat side]
< SHOULDERS >
1. Remove the two bolts (part #28) and
remove the external shoulder
connector parts A (part #14) and ?ﬁ:)edfl"dzfr"t for
connector parts B (part #15). connection
M 8x12x4
2. Then attach the upper arms (parts #4 and #5) at the ball joint to the trunk and place over the two
connectors for the shoulder (parts #14 and #15). Secure the connectors with bolts (part
#28). Follow these steps for both left and right side of the trunk.
(1) () S
0000000000000 00000000000000000000000000000000000000000000000000
AINETEY  Screw the bolts after confirming the position of the screw hole.
Be careful not to mix up part #4 and 5. The shape of right and left arms are different.
- J

6/



Assembly manual

< KNEES >

1. Connect the thigh (#8, 9) and lower leg (#10, 11) at the knee joint. Thread the kneecap-connection
straps, which pass through the left and right patellae (#12, #13), through the holes near the lower

end of the thigh parts. Set the connector for knee (#24, 25) to the medial side then screw the knee
joint bolt (#32) to fix it.

Screw bolt for When connecting the knee,
knee joint

please use the screwdriver
M12X20X 4 shown in the photo on the left.

2. After securing the parts, bend the knee. If the kneecap strap has slipped out of the hole in the lower
thigh section, push it back in. Once done, the knee assembly is complete.




Assembly manual

Connector for left
and right hip joint

< HIP JOINTS >

1. Remove the three bolts (part #31) to
remove the hip joint connectors (parts
#20 and #21). The supporting plates
(parts #22 and #23) are already attached
at the time of delivery.

(31 !

Screw bolt for
neck/hip joint
M8x35x%6

2. Mount the thighs (part#8, 9) so that the femur heads fit in the hip sockets and hold them
in place with hip joints connectors (part# 20,21).
Each hip joint connector is fixed to the trunk with three screws. Start from the screw in the
center and move to the sides. Hold the thigh upright when you fix the screw at the rear end.
Be careful not to confuse parts for left and for right.

Connector for left
and right hip joint




Assembly manual

<HEAD AND STAND >

1. Mount the head phantom to the neck connector and fix it with two screws.

Screw bolt
for neck

connection
M10x15x%x2

2. Assemble the two panels. Attach the height adjustment panel (#34) to the
base panel (#35) at right angle and fix with two screws (#39).
Then, insert the end of the neck connector (#36) in the slit in the panel and @ Screw bolt

fx it with the fixture (#38).

3. The phantom is ready.
Adjust the height of the neck as needed,
by loosen the fixture and slide it through
the slit. Tighten the fixture again at the
designated height.




. Don’t mark on the phantom with pen or leave printed materials contacted on its surface.
/\ Caution

Ink marks on the phantom will be irremovable.

B Main Office and Factory (World Wide)

L KYOTO KAGAKU co..LTp

WEB e+ www.kyotogagaku.com
E-MAIL e rw-kyoto@kyotokagaku.co.jp

15 kitanekoya-cho Fushimi-ku Kyoto 612-8388, Japan
TEL: +81-75-605-2510
FAX:+81-75-605-2519

2025.08

H North and South American regions:

@ KKAmerica

Kyoto Kagaku America Inc.
WEB e www.kkamerica-inc.com
E-MAILeinfo@kkamrica-inc.com
3109 Lomita Boulevard, Torrance, CA 90505-5108, USA
TEL: +1-310-325-8860

(Toll-free in North America: 877-648-8195)
FAX:+1-310-325-8867



PO o ——
Tough Whole Body Phantom

MAZIBEBHERCALE 7 7> F A
PBU-90

EETLEE

& ETIVREICEUREIAS PERIG EH
EEMNGOESITLTTREL,
BIlEREICA V7 DEE L THAGLE
DEJ,

H X
@ Z{ERDF]IC
Zﬁﬁﬁﬁﬁ@ﬁﬁiﬁtﬁf% .................. P.1~P.3
@ % fim
%ﬂﬁ‘:ob\‘( ........................... P4~P.9

C 2 REfH=F






C{ERDRIIC CIERDORRE EE

MAREMERLAE257 7~ LA PBU-90 HmillE

PBU-90I3/8. B, B&. RREEEIHAIEIL. RIYa UV JIERTESREALE7 7Y LT, o
BERS. BAEERIC OV TR, BORKOGEBRICBREIN, ERLEELGZEBMRIE—VERLE
WBEICG 2 TWET,
BIRIRINTAIBZFEALTVET, TRALE ETEBERISBEHRIOT LAKISEWFEZS o fc
ARAEghTTETVET,

RRoBFICIE. REGRDZDHE L TENICERTSILHTE, ERICOVWTRRIYaZVTHD
A2V FHMIBLTWET,

it #%

4 N\
fz3% : PBU-90

R&  ImERAGT 7 ML

R 1 $165cm

&K : # 50kg

PEITESEML - BB, WE. mAY. WmAREAEER. M (10 9E)

aIEhd % R9ET & AT EhEER
Wis : AiAMIC 360°
A 180°
At : 90°
TRREAES © AiAMEIC 90°, ZhZFh 45° Hix
T RREIET : 90°

NS
FmE. O, . B

X IBEEFOREDE(LIC K BHIEFLED 8. FTHRT « BERIC 3mm DIvE
2 BRI TUVE T,

M B EHEREEY (RUD L2 V8RR - 85 (TRF 80
tEm : EPEERE 16
XA Y - BEBRANVEF 1R R41FARSAMN1N\— 2=
BUTIVEER 1R FORIVaVREANIVE 1=

RigiEasD CT (&
BFRE - 70 4B
B : 30MEY o« TEEEZRE LTREL TV RO TREDRASIC LY EADEE EREYET,
NG J




C{ERDAIIC CERTORIL S

AN TEELETL

® ZDT7 7V b LIRREBEOERKERICLENEOREIHPREHAITND LS ERICES N
TWET,

@ 777 b LRBSHRISH LAKIGEWFEZE S TeMBETESNTOETH. BiEL. B
SR OBERGIEETEGREEGTVET,

\
OFEEDHZTNLHVETIDT, EBELGRI Y 3 Z 713 LEWTLIEEL,
QWHEOBZTNDHYVETDT, 77V FNLEBHETER EEIHTHEL. BEPEEERSIC

KEGADPDDSEVESICLTLIEEL,
QOWHEDEZTNH BV ETIDT. XVEMITMETFICTES LOHTERVELSICLTLIEEL,

@INT 7Y L. AMEERAFDEENHYETET S LIIRBICRIRTY, BHITTERT
ZEEPIEMEBRBTESIHEIE. THZLEVKSICHT 28U ETRYK>TLREEL,
OREBICBEELL T, 777 FLOBESBUICAFHI/EHLSHEVKSICLTIIEEL,
FICEBOTICMEZ BV CRETRBEARE Y % LERICREHIDLVIIET 251D
HYET,
©® ARV, R—IIRNVETETIVOREICEERAHE LEWTEEN,
AV IBRINENEZGSBYET,

@ E7IVREICERGED EZEMNEVE I LTI,
BRI A VD EETNIEAREY 7,




C{ERA DRI CERNOHERE R

e N

PBU-90 #pk &R o

2 R mx || 22 R VeSS
1 GEEY 1 21 R ER 1
2 GERY I 2 1 22 ARG ER MR ER 1
3 ARER 1 23 TR AR AR 1
4 =llal: 1 24 ARG 1
5 plul i 1 25 RSB 1
6 Hnik 1 26 | EHEAKRIVE M12x40 2
7 i 1 27 | BR-EEBERHARIVE M10XT5 | 2
8 EAR 1 || 28 | rmmmenn et | 4
9 EXRBE 1 29 | HEEGERARIVE M6X60 4
10 AThE 1 30 A>Ty F M6 4
1 ETRE 1 31 (B - FEER/RMERTA RNV M8 X35 6
12 ERES 1 32 | BESRARILE MI12Xx18 | 4
13 ERES 1 33 BEBEGR/N\V K 2
14 BiEfiEbm (Ea%*A) A 2 34 EFTuEREERE 1
15 BiEHEbam (a7 ) B 2 35 JEAR 1
16 AitERSs S 1 36 EESE 1
17 aftERERms A 1 37 / TRIFIR 1
18 ERtEGERs S 1 38 BTEER/ 7Ry 1
19 ERESER S R 1 39 / 7RIV b M6X 18 2
20 AllEER S 1 40 | FORIY I VERERNIVE | 1

- J




$A3TICDWLNT

TNZTNORMUDMIIF. EDBEETRELIN—JZBBLTIEEL,
HEMMONRUIEREOEREIZEGTIEETLHVET, FHTTHEILIEL,

4



$HITICDLNT

HIFIEZBN L TWVWETTH, BEEROPRESITOVTIIIN—I DEREmERZ SR
CIEEWL,

< BERS DEBRE Y FF >

1. 3EFAODEA - FAERIERA NIV b
(ERmES26. 31)%ZIFT L.
5R- fRERiEREm (BRmES2)%

RN SIS LET,

(26) -1z EDER T
ARV b EHARIV b
M12x40 M8x35

(BB DEBGRER Y 131F]

2B N Ui mZaa (BRamES1) (AT, BR-BEERARNIV b (BRES27)
2ATEELEY,

@)

BE - B AR g
BRIV
M10x15%x2

[ ERER & ARER DAL

3. MAHIL T/ ERER (BRmE S 1+2) ZRAERDRB IR L, - IAERES ARV b (ERmES26)24K
& FE-fRER/EMESA NIV b (ERBESINIATEELE T,




$AITIC DT

4 N
< FESERERMAAIT (BEILAATEaEER) >
1. B (SBRES 4,5) & B (RRES
6,7 = EETER CHEIAK. BHA KHS P—
SME & PIEIFE D FHERSER G (BRRES 16, “F' %2 A

18&£17,19 ZNZENR1R) T, AR
ARIVEEF Y P TEELE T,

@ FHERTARIV b Mex60x4
(30) FHERERT v k M6xa

< BEH DI (BEIRERER D>

1.2 BFRORIL FEET L. REHS
BREGDAA(DRES 14 EBEE .
BiEsA
| BRB(BRES15)EMYNLET.  xpk
12 M 8x12 x4

®

13 mm

2. RIc EREER (#BamES 4,5) ZIRERICHEIMTIF. #E5cEkam A B TRREARAIETERD A D

R ERFAG LS I LTHAEDE. 2 ROFEEARIVF (BBRES 28) T
BEELEY. #amid A(14). B(15) H. EARATY.

(1) (&) =smERBS

VAN LS EATRANEVETOT, MYBILLES K BEAIBITL,
RIb b CORER. *IROEEERIEL, MEEEDYTH ST TREL

7~
lé/.

Y
o

6/



$AITIC DT

-

< BEERSY DHALT (SrisammEmm >

1. KBEEB (#BmES 8,9) & TARER ( BRmES 10,11) = BXRHERER CTHE AL,
EARER (BmES 12,13) IGBRLTHSREEEEA/\Y FORZ KBEERTERDUCE Lid
. BERORAICEEGRASNm (BmES 24, 25) 2HTIIHBEGERARIV F (BRBES 32) 2K

TEELET,

= =1
<REFEW,

2.EE®. KEEEPTEHONDSREREGA/\Y FHAANTWSIZER. BREZHY dhlS,

BEZELAATLEL,
RRERDEHD T LET,




$AITIC DT

4 N\
< IREIERERODAAIL (BEIFAREEE) >
EEMiERBa (20 @ EEMERERREa 22 @
1. SEFOMBERAIL H (BRESINE ’

L. BRGNS ERES 20,21)EH

WHOSIYNLET,

B G ERfmTR SR (BRmE S 22, 23)IX 2 f#

BUty FEH, AESHSEYNTRHET

HYELA.

58 - R/ RS

RIV FM8x35x6

2. KBEER (BERenEES8, 9) BB Faflcty b LEd ., KBELERDER{AERD % IAER FERD

TS HTIEsD. BIESTERG (EBMmES20,21) 4L, BIESBARIV S (EBRES31)
THRABEFREELE Y,
ermznns (20)@)
RV MERREHSEE L. BRAD
RV MRS E RS I LTS &
BELRT<BYET,
KEEIBIL A CRARDSEVET DT,
MYBIALLS &< BRHBH LT,
N - - Y,




$AITIC DT

 EFEEREDMHE &L EROES >
1. BERERERm (#BmE S 36) LERERRDERD%Z. 5 - BEMEHRARIL b
(AR S 27) 2ACRERELE T,

@ =
R
RIL bk

M10x15%x2

2. EEEIEASEMHFIITEY, ETIBEREER (BaES 34) LER (Fm

EE35) %/ 7RIV (BRBES 392X TEELET.
RiCEBPESER R (B mES 36) DirDME%E L FTHUEREFD R v T JIREI
M6x18x%2

=LA, /7RIFR (BB@ES 37) ZBLLRTEER/ 7Y (8m
HS38) TEAELET,

3. BV T4V TRT,
XBEEER/ TR (EBmES 38)
TEZHBLE SR T ZREH LK
Ty,




BREREICA VO BRI ENEAGCBRYETS,

[ NS Q ©7 AECRBEEEODRNGEAERRARL LT,

c CARRAGRIF. BEWVEFTOERFEE. & L IETFE WRERZE TEER LT,

G Rt —ﬁﬂ*ill—%‘l URL : http://www.kyotokagaku.com

=1t 2I\ e-mail : rw-kyoto@kyotokagaku.co.jp
WAt - T35 MRS
T612-8388 SR RRALE/VEET15EH T113-0033 REHMNARFB=TE206E6S
TEL:075-605-2510 (&E3#) NREGAH=T B £/ 2BE
FAX:075-605-2519 TEL:03-3817-8071 (&)

FAX:03-3817-8075

2025.08





